
 
 
 
 
 

EECCHHOO  BBAAYY    
DDRRIINNKKIINNGG  WWAATTEERR  SSYYSSTTEEMM  

  
DDWWQQMMSS  OOPPEERRAATTIIOONNAALL  PPLLAANN  
OOPPEERRAATTIIOONNAALL  PPLLAANN  NNUUMMBBEERR  227788--440011  
 
 



 DWQMS Operational Plan  

Date:  April 10, 2012 Revision:  2 

Approved By: Vice President, Operations & Engineering 

Title: Table of Contents Page 1 of  1 

 

 - The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  
 

EBY Operational Plan Table of Contents 
Uncontrolled when printed 

Operational Plan Section &Title 
1.    Overview of Operational Plan 
2.    Quality Management System Policy 

3.    Commitment and Endorsement 

4.    Quality Management System Representative 
[...]
replacement.   All staff are responsible for ensuring they have the correct revision of the document printed. 

Documents that are only available in hard copy are kept in a safe, dry location that will ensure no damage or 
deterioration.   



 
DWQMS Operational Plan QMS-05 

Date:  May 30, 2013 Revision:  8 

Approved By: Vice President Operations & Engineering 

Title: Document and Record Control Page 2 of  4 

 

 
- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  

 
EBY QMS 05 Document Record Control 

Uncontrolled when printed 

 

2.2 Document Changes 
Any employee can make a request for the creation or a change to a QMS document (e.g., system procedures in 
the Operational Plan).  Changes to documents can be a result of change in procedure, results of an audit or 
suggestion for improvement. 

The request is recorded in Part A on a Document Change Form (Form 05-02).  Suggested changes can also be 
attached to the Document Change form. 

The Document Change Form is then sent to the QMS Representative who will forward the Form to the 
appropriate management staff (responder) who initially approved the document.   

Prior to processing document changes the QMS Representative will be responsible for ensuring that the 
changes will not affect the integrity of the QMS or the processes. 

The responder notes the decision on the Document Change Form and forwards the form to the QMS 
Representative. 

The QMS Representative ensures that Part C of the Document Change Form is completed, dated, and filed. 

If the request is denied the responder will send notification to the requester advising of the decision and the 
reason why. 

An employee also has the opportunity to suggest changes in the Springboard system. Comments or suggested 
changes come into the QMS Representative. A group comprised of the QMS Representative, Supervisor of 
Water Treatment Operations, Admin Assistant DWQMS and applicable staff if needed for the area of concern 
will review the comments and make changes as required. The Springboard system provides a response to the 
individual making the comment. These comments are made available for all to see.  

The Springboard system allows for an auditing trail which can be downloaded for auditing, tracking and 
document and record control.  
 
The QMS Representative then updates the Document Master List (Form 05-01). The QMS Representative will 
send an updated document for review if there has been a significant change in content.  Management are 
responsible for advising any staff affected by the change. 

Obsolete documents must be marked “Obsolete” if retained for legal and/or historical purposes, otherwise 
they are disposed of once a current version is made available.  Only current versions of documents are 
maintained on the Document Master List by the QMS Representative.  The user of the obsolete document is 
responsible for disposing of the document once they determine there is no further use for the document.  The 
retention time for obsolete documents is not pre-set and is based on the user’s requirements. 



 
DWQMS Operational Plan QMS-05 

Date:  May 30, 2013 Revision:  8 

Approved By: Vice President Operations & Engineering 

Title: Document and Record Control Page 3 of  4 

 

 
- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  

 
EBY QMS 05 Document Record Control 

Uncontrolled when printed 

QMS documents are retained until they are replaced by a more current version (e.g., forms) or the life of the 
asset (e.g., manufacturing specifications).  Documents that have identified as obsolete or superseded by 
updated versions are disposed of by being thrown out. 

The QMS Representative will review the Document Master List a minimum of once per year to verify that any 
documents that have not been revised since the previous review are still adequate.   

2.3 Records 
The Records Master List (Form 05-03) identifies all of the records that this procedure applies to.  Records may 
be paper-based or electronic. 

The electronic documents and records associated with the QMS are maintained on the network drive which is 
backed up daily with a weekly rotation of tapes. All electronic controlled documents (excluding drawings) for 
the QMS are available on the network drive. Data is pulled from remote servers and stored to disk nightly, in 
real-time the data backup is automatically replicated to Disaster Recovery site for off-site data protection. Data 
is also written to tape media for long term data retention and stored in a fire proof safe. 

The QMS Representative, in consultation with department management, determines the retention time (active 
and storage) for records. 

Electronic on-line data (i.e., production data, lab reports, SCADA) storage and management of these records is 
by daily and weekly backing up of electronic versions and a paper copy of records is filed, where necessary, as 
identified on Form 05-01. 

QMS records are tracked on Form 05-03 Record Master List for retention times, and stored on the Springboard 
software server (RRAM). A paper copy is also kept in the Operational Plan records binder.  

The person completing the record must ensure the record is legible, accurate and complete with regard to 
recording requirements. 

When records are removed from the active filing system, they are logged by the QMS Representative on Form 
05-03 Records Master List form and put into inactive storage for a period of 10 years. They are identified, 
packed in suitable containers and stored in a safe, dry location that will ensure no damage or deterioration.   

Disposal of records, where applicable, is approved by the department management in consultation with the 
QMS Representative.  Management determines the method of disposition at the time that the records are no 
longer required. 

2.4 Drawings 
Drawings (electronic or paper copies) are kept for the life of the asset or 10 years, whichever is longer, and are 
then disposed of by being thrown out. 

Distribution drawings are maintained by a Consulting Engineering if requested by the Township. Paper copies 
of drawings are located at the Municipal Office and the Water Treatment Plant and are available to 



 
DWQMS Operational Plan QMS-05 

Date:  May 30, 2013 Revision:  8 

Approved By: Vice President Operations & Engineering 

Title: Document and Record Control Page 4 of  4 

 

 
- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  

 
EBY QMS 05 Document Record Control 

Uncontrolled when printed 

operational field staff.   

Original physical plant drawings are stored at the Municipal Office. Paper copies for each facility are located at 
the Water Treatment Plant.   

3 REFERENCES 

Form 05-01 Document Master List  
Form 05-02 Document Change Form 
Form 05-03 Records Master List 



 
     

DWQMS Operational Plan QMS-06 

Date:  June 16, 2011 Revision:  1 

Approved By: Vice President, Operations & Engineering 

Title: Drinking Water System Page 1 of  2 

 
 

- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  
 

EBY QMS 06 Township of MMAA System Overview 
Uncontrolled when printed 

The Township of MacDonald Meredith & Aberdeen Additional Water Treatment Plant Overview 
 
The Echo Bay Water Treatment Plant (WTP) is part of the Echo Bay Environmental Centre which is capable of 
treating both water and wastewater independently for the village on one site. The Water Treatment Plant has 
a design capacity of 1345 m3/day (20 yr. max. day demand). The plant consists of an intake structure, an 
intake pipeline, a coarse raw water screen, three (3) low lift pumps, two (2) Napier Reid package water 
treatment plants, and two granular activated carbon filters. Treated water is pumped from the underground 
reservoirs to the distribution and an elevated tank by four (4) high lift pumps. 
 
Raw water is processed into potable water by the package water treatment plant through coagulation, 
flocculation, sedimentation, and filtration. Alum is used to assist the clarification process, while chlorination is 
used for disinfection purposes. The granular activated carbon filters are used primarily as a safeguard against 
the presence of organics in the supply water, as well as to prevent possible taste and odor problems. 
Backwash water is also processed into clean effluent through settling. The treatment plant was constructed on 
the same site as the sewage treatment plant in order to take advantage of common infrastructure 
requirements as the standby diesel generator. The two plant buildings are physically separated by a service 
corridor.  
The discharge header from the treatment plant is connected to a 250mm trunk water main, which extends to 
the elevated storage tower. The storage tower has a capacity of 682 cubic meters, and is used for the supply 
equalization and storage for demand flows. There are approximately 200 connections in the system servicing a 
population of 500.  
 
The Environmental Centre and Water Treatment Plant are owned by the Township of Macdonald, Meredith 
and Aberdeen Additional.  
 
Echo Bay Raw Water Source  
 
The Echo Bay water treatment plant receives raw water from Lake George via an intake structure located 1300 
meters from the shoreline and in approximately 4.5 meters of water. The shoreline of Lake George adjacent to 
the plant is shallow and covered in Marsh vegetation. The water quality in Lake George is generally good; 
however Lake George has been designated under the St. Mary’s River Area Remedial Action Plan (RAP) as an 
area of concern, primarily due to the presence of contaminated sediment. Although the water entering the St. 
Mary’s River from Lake Superior is of good quality, industrial and municipal discharges from Sault Ste. Marie 
have led to some degradation of the water quality, along with the deposition of contaminated sediment, and 
impacts on the biota. In the area of Lake George adjacent to the Village of Echo Bay, the primary concern is 
related to the presence of sediments contaminated with Polycyclic Aromatic Hydrocarbons (PAH). The 
concentration of many of the contaminants in the sediment, however, have decreased in recent years.  Lake 
George is highly susceptible to wind action due to its shallow depth, and during windy days sediments can 



 
     

DWQMS Operational Plan QMS-06 

Date:  June 16, 2011 Revision:  1 

Approved By: Vice President, Operations & Engineering 

Title: Drinking Water System Page 2 of  2 

 
 

- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  
 

EBY QMS 06 Township of MMAA System Overview 
Uncontrolled when printed 

become re-suspended within the water. This trait, along with heavy run-off during rain events or snow melt 
will fluctuate the incoming water (turbidity and micro), as well as spring and fall turnover events due to water 
temperature.  
The community consists of residential and small commercial zoning, with wastewater from the community 
being treated and discharged back into Lake George downstream of the water intake. Upstream is the twin 
cities of Sault Ste. Marie (Ontario and Michigan), which poses the potential risks of water contamination due 
municipal and industrial activity. Also there is commercial shipping in the St. Mary’s River.  
 
Distribution System 
 
In the Village of Echo Bay, an underground reservoir and an elevated tower are provided to store treated 
water for reserve capacity. The Echo Bay Water System is equipped with a 682 m3 (150,000 gal) elevated steel 
water tower that serves to supplement the storage capacity of the underground reservoirs.  The water storage 
system performs a variety of functions including equalizing supply and demand, leveling out pumping 
requirements, and providing water to meet fire demands. 
 
The tower’s operating storage “floats” on the distribution system so the tank fills when demand is low and 
empties when demand exceeds the supply rate. 
 
When in service, the tower’s minimum and maximum operating levels regulate the distribution system 
pressure and maintain it such that: 

1. A minimum residual pressure of 275 Kpa (40 psi) is maintained at all locations in the distribution 
system under peak hourly flow demands. 

2. A minimum residual pressure of 138 Kpa (20 psi) is maintained at a fire location under simultaneous 
maximum day demand plus fire flow demands. 

3. A maximum pressure of 700 Kpa (100 psi) is not exceeded at any location in the distribution system. 
 
The Echo Bay distribution system is comprised of 150 mm diameter to 250 mm diameter PVC water mains 
installed between 1996 and 1997. Over 8300 metres of water mains have been installed. Service connections 
to existing domestic consumers are generally 19 mm diameter copper pipe. 
 
There are no water use restrictions in effect. The treatment plant is capable of satisfying present demands as 
the system is recently constructed and demand is at a much lower level that the maximum design. 



 DWQMS Operational Plan QMS-06 Appendix A 

Date:  March 9, 2012 Revision:  2 

Approved By: Vice President Operations & Engineering 

Title: Echo Bay WTP Flow Diagram Page 1 of  1 

 

- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  
 

EBY QMS 06 Appendix A Echo Bay WTP Flow Diagram 
Uncontrolled when printed 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Intake 
Crib 

Low Lift        
Pump       
Well 

Package Treatment 
Units (Flocculation, 

Sedimentation & dual 
media Filtration) 

GAC 
(Granular 
Activated 
Carbon) 
Clearwell 

 
GAC          
Filters 

 
Treated        

Clearwell 

 
High Lift 
Pump 
Well 

Raw        
Water       
Well 

Screens 

 
Distribution System 

Tower 

Pre Chemical 
Addition (Sodium 

hypochlorite & 
alum) 

Post Chemical 
Addition (Sodium 

hypochlorite) 

Surge Tank     
(Backwash 
and Solids 
Wasting) 

 
Waste 

Clarifier 

 
Wastewater 

Treatment Plant  

Post Chemical 
Addition  
(Caustic) 

Outfall 



 DWQMS Operational Plan QMS-06 Appendix B 

Date:  October 19, 2010 Revision:  0 

Approved By: Vice President Operations & Engineering 

Title: Echo Bay - Water Distribution Map Page 1 of  1 

 

                 
- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  

 
EBY QMS 06 Appendix B Echo Bay Water Distribution Map 

Uncontrolled when printed 

 



 
DWQMS Operational Plan QMS-07 

Date: November 22, 2012 Revision: 4 

Approved By: Vice President, Operations & Engineering 

Title: Risk Assessment Page 1 of 3 

 

 
- The Township of MacDonald Meredith & Aberdeen Additional DWQMS Operational Plan -  

 
EBY QMS 07 Risk Assessment 

Uncontrolled when printed 

1 Purpose 

To document the procedure used to complete a risk assessment in order to identify the vulnerabilities within 
the drinking-water systems operated by PUC Services.  The risk assessment process will:  
 

• Identify potential hazardous events and associated hazards 
• Assess and rank the risks associated with the hazards 
• Identify control measures to address the hazards 
• Identify critical control points within the drinking water system 
• Identify a method to verify the risk assessment validity and assumptions at least once a year 
• Ensure a risk assessment is conducted at least once every three years 
• Consider the reliability and redundancy of the equipment 

2 PROCEDURE 

2.1 Annual Review Process 

At least once per year, or following a major process change, the QMS Representative facilitates a review 
of the currency of the information and validity of the assumptions used in the risk assessment process 
for the drinking water system.  This is undertaken by a team comprised of (at a minimum) Manager of 
Water Treatment Operations, Supervisor of Water Treatment Operations and other applicable staff. 
 
When reviewing the currency of the risk assessment information, the following may be considered: 